FUTURO

Instrukcja montazowa
Assembly instruction
Bauanleitung
NHCTPYKLMSA COOPKM




PARTS AND TOOLS LIST

NO Name Qty

1 Legs 2

2 Foot Pad 4 G m
3 Foot Margin 2

4 M6*14 Screw 8

5 Bracket 2

7 Support Beam 1

8 4mm Hex Spanner 1

9 Rubber Cushion 10 m
10 ST4.819 Screw 12

11 ST3.5*19 Screw 7

12 M6*12 Screw 12

13 M6*16 Screw 4 =~

14 Cable Clip 5 %

15 Control Box 1

16 Handset 1

17 Power Cable 1




4 MM HEX SPANNER
4 MM HEX SPANNER

M6*10 Screw 2 PCS




M6*12 SCREW 8PCS

'

4MM HEX SPANNER

—



M6*14 SCREW 8PCS

4MM HEX SPANNER

—



RUBBER CUSHION 10PCS M6*12 SCREW 4PCS

<&

4MM HEX SPANNER

—



g1

M6*16 SCREW 2PCS+ST4.8*19 SCREW 2PCS

M6*16 SCREW 2PCS+ST4.8*19 SCREW 2PCS

S8T3.5*19 SCREW 2PCS

7

ST4.8*19 Screw 2PCS

v
M6*16 Screw 4PCS

4.8*19 Screw 8P!

ST4.8*19 Screw 2PCS

EN: Do not use ST4.819 screws for a table top that is thinner than 20 mm

DE: Verwenden Sie keine Schrauben ST4.819 fiir eine Tischplatte, die diinner ist als 20 mm
RU: He ncnonb3yinte ST4.819 BUHTOB ANA CTONELLHNLbI, KOTOPAA TOHbLUe 20 MM

PL: Nie nalezy uzywac ST4.819 $rub do blatu, ktéra jest cierisza 20 mm



CABLE CLIP

ST3.5*19 SCREW 5PCS

MAX.
80




	Strona 1
	Strona 2
	Strona 3
	Strona 4
	Strona 5
	Strona 6
	Strona 7

